wesonns. FCC/IC TEST REPORT Report No.: FR741601B

Temperature : 26°C

Relative Humidity : 54%

Test Enginner : _Andrew
* Test Mode : Mode 6

m The test that passed at minimum margin was marked by the frame in the following table.

e Level (dBulf) Date: 2007-04-17

CISPR/ICHSNVCCI-B

CISPRICHSWCCI-B AV

ul].'lﬁ 0.2 0.5 1 2 5 10 20 30

Frequency (MHz)

Site : COD4-HY

Condition : CISPR/CNS/VCCLE LIS 200604 99041 LINE
EUT : PDA Phone

POWER: 120Vac/60Hz

Aodel :FD741601

Memo : CDRMAI900 Idle+BT Idle+Camera+tMPEG4+

Memo : Adapterl+LCD C
Over Limit Read LISN Cable
Freq Level Limit Line Lewvel Factor Loss Remark

MH= dBul de dBulf dBul dB de

1 0.1745300 33.41 -21.33 54.74 32.72 0.10 0.59 Average

2 0.1745300 50.02 -14 .72 64.74 49%.33 0.10 0.59 QP

3 0.2293840 42.79 -19. 6% £2.47 42.1% 0.10 0.50 QP

4 0.2293840 27.53 -24.94 52.47 26.%9% 0.10 0.50 Average

5 0.2908840 38.0%9 -22.41 £0.50 37.57 0.10 0.42 QP

& 0.2908840 24.85 -25.65 50.50 24.32 0.10 0.42 Average

7 0.4040020 42.08 -15.69 57.77 41.57 0.10 0.41 QP

£ 0.4040020 27.01 -20.76 4777 26.50 0.10 0.41 Average

9 0.4811910 40.94 -15.38 56.32 40.41 0.10 0.43 QP

10 0.4811910 25.58 -20.74 46.32 2505 0.10 0.43 RAwverage

11 0.6826310 38.67 -17.233 56.00 32.17 0.10 0.40 QP

12 0.6826310 22 44 -23.56 46.00 21.94 0.10 0.40 Average
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wesonns. FCC/IC TEST REPORT

Report No.: FR741601B

Level (dBuy
sneue[ LTLTY]

Date: 2007-04-17

CISPRICHSWCCI-B

CISPRICHSAWCCI-B AV

40 I "I F
| !
0 0.150.2 0.5 1 2 5 10 20 30
Frequency (MHz)
Site : CO04-HY
Condition : CISPR/CNS/VCCI-B LISN 200604 99041 NEUTRAL
EUT :PDA Phone
POWER: 120Vac/60Hz
Model :FD741601
Meme : CDBRIAI900 Idle+BET Idlet+CameratMPEGA+
Memo : Adapiorl+LCD C
Over Limit Read LISH Cable
Freq Lewvel Limit Line Lewel Factor Lo=ss Remark
MH= dBulf dB dBulf dBul¥f de dB
i 0.1742130 50.91 -13 81 64.72 5022 o._10 0.5% QP
2 0.174%130 35.60 -1%.12 54 72 34.91 o_10 .59 Average
3 0.2316200 43.69 -1%.70 62.39 43.09 0.10 0.50 QP
4 0.2316200 28 .34 -24.05 52.39 27. M 0.10 0_.50 Rverage
5 0.2971150 40.01 -20.31 60.32 39.51 o_10 0.40 QF
& 0.2971150 25.97 -24_.35% 50.32 25.47 0_10 0_40 Average
| 7 E20.4040020 44 .89 -12_ %8 57.77 44 38 0.10 0.41 QP
& 0.4040020 30.93 -16.%4 4777 30.42 0.10 0.41 Rrerage
9 0.4736030 2% 04 -17.41 46.45 28.49 0.10 0.45 Rverage
i0 E0.4736030 43 50 -12_35 56.45% 42 95 0_10 0.45% QP
11 0.6972520 41 44 -14 .56 5600 40.94 0._10 o.40 QP
12 0.6972520 2578 -20.22 46_00 25.28 0._10 0.40 Average
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FCC/IC TEST REPORT Report No.: FR741601B

5.9Radiated Emission Measurement

5.9.1 Measuring Instruments

As described in chapter 6 of this Report.

5.9.2 Test
a.

Procedures
The EUT was placed on a rotatable table top 0.8 meter above ground.

b. The EUT was set 3 meters from the interference receiving antenna which was mounted on the top of a
variable height antenna tower.

c. The table was rotated 360 degrees to determine the position of the highest radiation.

d. The antenna is a broadband antenna and its height is varied between one meter and four meters above
ground to find the maximum value of the field strength for both horizontal polarization and vertical
polarization of the antenna.

e. For each suspected emission, the EUT was arranged to its worst case and then tune the antenna tower
(from 1 m to 4 m) and turntable (from O degree to 360 degrees) to find the maximum reading.

f. Set the test-receiver system to Peak or CISPR quasi-peak Detect Function and specified bandwidth
with Maximum Hold Mode.

g. For testing below 1GHz, If the emission level of the EUT in peak mode was 3 dB lower than the limit
specified, then testing will be stopped and peak values of EUT will be reported, otherwise, the
emissions will be repeated one by one using the quasi-peak method and reported.

h. For testing above 1GHz, the emission level of the EUT in peak mode was 20dB lower than average limit
(that means the emission level in average mode also complies with the limit in average mode), then
testing will be stopped and peak values of EUT will be reported, otherwise, the emissions will be
measured in average mode again and reported.
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5.9.3 Typical Test Setup Layout of Radiated Emission

EUT

Antenna

Ground Plane —\

) T

1

TurnTable

G

Spectrum Analyzer /

Test Receiver
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wesonns. FCC/IC TEST REPORT Report No.: FR741601B

5.9.4 Test Data
» Temperature : 24°C
* Relative Humidity : 54%
* Test Enginner : _Andrew
* Test Mode : Mode 1
* Polarization : Horizontal

m The test that passed at minimum margin was marked by the frame in the following table.

Data: 1 File: D:'Pretesti20070 1 Palm'07-1-225Part 15C'BT Tx_Ch00.EMI (18)
D Level (dBuv/im) Date: 2007-01-30
FCC CLASS B
I
wol— :
1l & 3
0 30 84. 138. 192. 246. 300
Trace: (Discrete) Frequency (MHz)
Site : DECHOG-HY
Clendition : LE-ANT(251121) HORIZCHTAL
EUT : FDA Phome
Powrer 2 130 WachlHz
Tiodel : Zappelin
Mode ¢ BT Tx _ChOO:M0ME
Flane : El
Diats, Rate : DHL
Owver Limit Readintenna Cable Preamp Ant Table
Freq Level Limit Line Level Factor Loss Factor Pos Pos Remartk
WHz dBu¥/m dB dBu¥/m dBu¥V  dB/n dB dB cm des
1 @ TO.1 19,32 -20.68 40.00 41.64 746 1.31 31.09 T --- Peak
2 92.6 19,03 -24.47 43.50 38.17 9.62 1.3% 31.11 S --- Peak
3 264 .1 20,14 -Z5.86 4600 36.07 12.53  2.49 30.85 --- --- Peak
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wesonns. FCC/IC TEST REPORT Report No.: FR741601B

Data: 2 ~ File: D:Pretest200701Palm07-1-225Part 15C BT Tx_ChO0.EMI (18)
D Level (dBuvim) Date: 2007-01-30
FCC CLASS-B
L
40
| e
: 300 440. 580. 720, 860, 1000

Trace: (Discrete) Frequency (Miz)

Site . GCHOGHY
Condition . LF-ANT(951121) HORIZONTAL
EUT : FDA Phone
Prower 2 1 AWVackHz
Tiodel : Zeppelin
Mode . BT Tx _ChO0:24020Hz
Flane - E1
Data Bate . DH1
Owver Limit Readfntenna Cable Preamp int Tahle
Freq Lewel Limit Line Lewel Factor Loss Factor Pos Pos Remark
WHz dBuV/m dB dBuW/m  dBu¥  dB/m dB dB ci des
1 @ a1g.2 26.50 -19.50 46.00 31.31 Z0.66 4.87 30.34 e --- Peak
2@ 9594 28,71 -17.20 46,00 33.04 Z20.95 4,92 30.28 100 132 Peak
3 Q7.3 27.1%8 -Z6.22 54,00 31.30 Z21.09 5.06 30.27 e --- Peak
Data: 3 File: D:'Pretest 20070 1'Palm07-1-225Part 15C'BT Tx_Ch00.EMI (18)
Level (dBuvim) Date: 2007-01-29
"7
3
FCC|CLASS-B
59 FCC CLASS-B (AVG)
i
W
0 1000 1400. 1800. 2200. 2600, 3000
Trace: (Discrete) Frequency (MHz)
Site : CCHGHY
Condition . HE-ANT- 0610 HORTZON TAL
EOT : FDA Fhone
Forwre 2 10V AE0H=
Todel ; Zeppelin
Mode : BT Ty _ChI0Z40MH=
Flane . El
Data Rate . DH1
Owver Limit Readfntenna Cahle Preamp int Tahle
Freq Lewvel Limit Line Lewel Factor Loss Factor Pos Pos Remark
WHz dBu¥/m dB dBu¥W/m  dBu¥  dB/m dB dB c des
1 2341.1 48,42 -25.58 74,00 49,93 30.23 3.66 35.40 100 0 Peak
2@ 2341.1 39.01 -14.92 54.00 40.49 30.24 3.71 35.42 100 43 Average
3@ 24020 93,49 94 .92 30.26  3.77 35.46 100 0 Peak
4@ 24020 6625 67.68 30.26  3.77 35.46 100 43 Average
5 2404 0 40,13 -24.87 Y400 5H0.48 30.30 3.88 35.53 100 0 Peak
6 @ 2494 .0 38.00 -15.10 54.00 40.25 30.30 3.88 35.53 100 43 Average

Remark: #3 and #4 Fundamental Signal
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wonroninn. FCC/IC TEST REPORT Report No.: FR741601B
Data: 4 ~ File: Dy Pretest 20070 1'Palmi07-1-225'Part 15C BT'BT Tx_Ch00.EMI gg@
97 Level {dBu¥/m}) e: 2007-01-30
FCC CLASS B

FCC CLASS-B{AVG)

1

H WM«WW T
g 3000 3600. 4200. 4800. 5400. 6000
Trace |[ns-:|etep Frequency (MHz)
Site NECHNG-H
Comd i Lion i BF-ANT- DBDdIEI HORTZONTAT
EUT FDA Phone
Power v 1 20YacsB0Rz
Mode | . OFR TIBDI
Hode : BT Ta _ChOD, 2402HHz
Plane : El
Data Rate : DHI o
Over Limit EReadintenna Cable Preamp Ant  Table
Freq Level Limit Line Level Factor Loss Factor Pos Pos Remark
MHz dBu¥/m dE dBu¥/m dBu¥ dE/m dE dE cm deg
Data: 5 — File: (L PTetest 2007 0T Pam07-1-225Parit 15C BT BT TX_Cho0.EMI ([1'11;2
o7 Level {dBuv/m}) ate: 2007-01-30
FCCCLASS-B
bt FCCCLASSRLIAVG)
19 M b
0 6000 6600. 7200. 7800. 8400. 2000
Trace {Dlsclete} Frequency (MHz)
Site DECHG-HY
Condi Lion HF-ANT-DB04 1D HORTZONTAL
ENT PDA Phone
Power C o 120¥ac/ BNz
odel . OFR TIEDI
Yode ¢ BT Ta _Chib, 24020z
Plane : El
Data Rate : DHI o
ver Limit PReadintenna ©Cable Preamp Ant Table
Freq Level Limit Line Level Factor Loss Factor Pos Pos Remark
MHz dBu¥/m dB dBu¥/m dBu¥ dB/m dB dB cm deg
L glT72. 00 57.33 -16.67 74.00 45,83 39.46 7.98 35.94 130 0 Peak
@ BL72.00 45,66 -8.34 54.00 34,16 39.46 7.93 35.94 100 208 Average
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Data: 6

ile: Ix Pretest200701'Palm'07-1-225Part15C'BT'BT Tx_Ch00.EMI (18)

ate: 2007-04-19

F
Level {dBu/m)
97

FCC/CLASS-B

FCC CLASS-B (AVG)

19
;
p 9000 9600, 10200. 10800. 11400. 12000
Trace: (Discrete) Frequency (MHz)
Site ¢ DICHDG-RY
Condi Lion ¢ PF-ANTCE-18)-06091 8 RORTZONTAL
EUT : PDA Phone
Powsr B RV E Y2 0
Model L OFR TAIEDI
Yode ;BT Ta _Chib, 24020z
Plane . El
Data Rate : DHI o
ver Limit Readinterma {Cable Preamp Ant Table
Freq Level Limit Line Level Factor Loss Factor Pos Pos Remark
MHz dEu¥/m dB dBu¥/m dBu¥ dB/m dB dB cm deg
L 10776.00 38.00 -35.80 T4.00 T3.0L -8.39%9 9.7l 36.27 28g -—- Peak
Data: 7 ~ File: Ix'Pretest200701Palm'07-1-225'Part 15C'BT'BT Tx_Ch00.EMI gl}?
o7 Level {dBu/m}) ate: 2007-04-19
FCC/CLASS B
FCC CLASS-B {AVG)
49
1
0 12000 12600. 13200. 13800. 14400. 15000
Trace: {Discrete) Frequency (MHz)
Site 1 DICHDA-RY
Condi Lion ¢ HF-ANTCE-1G1-DB0SI 8 HORTEONTAL
EUT v PDA Phome
Power i 120Vac/ B0z
Yodel . FR I
Ynde ¢ BT Ta _Chib, 2402MHz
Flane : El
Tata Rate : DRI o
dver Limit Readintenna Cable Preamp Ant Table
Freq Level Limit Line Level Factor Loss Factor Pos Pos Remark
MHz dBu¥/m dE dBu¥/m  dBu¥ dE/m dE dE Cm deg
L 14652, 00 39.60 -34.40 T4.00 TO0.15 -6.48 |[1.58 3b.66 s -—- Peak
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Site
Condi bign
EUT

Pawer
Hodel
Hoge
Plang
Data Rate

Data: &

File: Ix'Pretesti200701Palm'07-1-225Part15C'BT BT Tx_ChO00.EMI

gg}e: 2007-04-19

a
Level (dBuV/m)
a7

FCC CLASS-B

FCCCLASS-B(AVG)

49 i
g 15000 15600, 16200. 16800, 17400, 18000
Trace: (Discrete) Frequency (MHz)
¢ DECHDE-RY
HR-ANT( -1 §1-0B001E HORTZONTAL
PO4 Phome
120¥ac/BOH
FR 741601
ET Tx _ChiD, 24020z
ohI
ver Limit Readintenna Cable Preamp Ant  Table
Freq Level Limit Line Level Factor Loss Factor Pos Pos Remark
MHz dBu¥/m db dBu¥/m dBu¥ dB/m db db Cm deg
15401, 00 42,80 -31.40 T4.00 TL.30 -8.88 [[.86 3L.70 e -—— Peak

Data: 17 File: D:'Pretest 20070 1'Palm07-1-225Part 15C'BT Tx_Ch00.EMI (18)
Level (dBuvim) Date: 2007-01-29
"7
FCC/CLASS-B
59 FCC CLASS-B {AVG)
1
o 2310 2326. 2342, 2358. 2374, 2390
Trace: (Discrete) Frequency (Mz)
. GCHOGHY
. HE-ANT-6M10 HORTAONTAL
: FDA FPhone
: 1A 0WVac0Hz
: Zeppelin
Eil' Tz _ChO0240 0 H
vl
Owver Limit Readfntenna Cahle Preamp int Tahle
Freq Lewvel Limit Line Lewel Factor Loss Factor Pos Pos Remark
WHz dBu¥/m dB dBu¥W/m  dBu¥  dB/m dB dB c des
2341.1 48,42 -25.58 7T4.00 49,89 30.24 3.71 35.42 100 0 Peak
2341.1 39.01 -14.92 54.00 40.49 30.24 3.71 35.42 100 43 Average
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* Polarization : Vertical

m The test that passed at minimum margin was marked by the frame in the following table.

Site
EUT

Fowrar
Iodal

Lata Rate

A B —
[=R=E=]

o D —
[=3r=)

Data: 9 File: D:'Pretesti20070 1 Palm'07-1-225Part 15C'BT Tx_Ch00.EMI (18)
= Level (dBuv/im) Date: 2007-01-30
FCC CLASS-B
I
1 ! 7
3
0 30 84. 138. 192. 246. 300
Trace: (Discrete) Frequency (MHz)
: [BCHOGHY
- LF-ANTS51121) VER TICAL
: FDA Fhome
: 10 WachlH=
: Zappelin
: ElT Tx _ChO0 2402 H=
il o
Over Limit Feadfntenna Cable Preamp hnt Tahble
Freq Lewel Limit Line Level Factor Loss Factor Paos Pos Remark

WHz dBu¥/m dB dBu¥/m dBu¥V dBfm dB dB ci deg

33.2 29.61 -10.39 40.00 42.56 17.34 0.86 31.36 100 119 Peak
64,3 28.47 -11.53 40.00 51.68 6B.73 1.21 31.15 --- --- Peak
78.3 20.13 -19.87 40.00 42.51 7.41 1.31 31.10 --- --- Peak

Data: 10 File: D:'Pretest 20070 1'Palm07-1-225'Part15C BT Tx_Ch00.EMI (18)
i Level (dBuvim) Date; 2007-01-30
FCC CLASS-B
L
40
1 5 o
0 300 440. 580. 720. 860. 1000
Trace: (Discrete) Frequency (Wz)
: DGCHOG-HY
. LF-aNTr251121) VERTICAL
: FDA Phome
2 1 A0WachlHz
: Zappelin
: BT Tx _ChO0:M00Hz
: Bl
- DH1 o
Over Limit Readfntenna Cable Preamp Ant Tahle
Freq Lewel Limit Line Level Factor Laoss Factor Paos Paos Remark

MHz dBu¥/m dB dBu¥/m dBu¥ dB/m dB dB cnm deg

887.3 26.75 -19.25 46.00 31.92 20.44 4.78 30.39 --- --- Peak
837.3 27.16 -18.84 46.00 31.51 20.94 4,99 30.2% --- --- Peak
976.9  28.75 -25.25 34.00 32.39 Z1.07  5.06 30.27 --- --- Peak
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Data:

1 Fi
Level (dBuvim)
117

ile: I:'Pretest 20070 1'Palm07-1-225'Part 15C'BT Tx_ChO0.EMI (18)

Date: 2007-01-29

FCC CLASS-B

59

FCC CLASS-B {AVG)

0 1000 1400. 1800. 2200. 2600. 3000
Trace: (Discrete) Freguency (WHz)
Site . BCHOG-HT
Cendition : HF-ANTDE0410 VERTICAL
EUT ; FDA FPhone
Powrer : 1AW achlHz
Tiodel : Zeppelin
Tiode : BT Tx _Ch02400C0{H=
Flana . El
Diats Fate : DH1
Owver Limit Readintenna Cable Preamp Ant Table
Freq Level Limit Line Level Factor Loss Factor Pos Pos Remark
WHz dBu¥/m dB dBu¥/m dBu¥V  dB/n dB dB cm des
1 2389.8 40,13 -24.87 T4.00 50.09 30.25 3.73 35.44 100 0 Peak
2@ 2389.8 30.34 -14.66 54.00 40.79 30.26  3.75 35.46 100 278 hverage
3@ 24020 98.00 99.43 30.26 3.77 35.46 100 0 Peak
4@ 2402 .0 68.37 69.20 30.26 3.Y7 35.46 100 278 hverage
5 2488 .0 40,07 -24.93 74,00 50.42 30.30 3.86 35.51 100 0 Peak
6@ 2488 .0 38.87 -15.13 54.00 40.22 30.30 3.86 35.51 100 278 hverage

Remark: #3 and #4 Fundamental Signal

Data: 12 Fi
Level {dBuv/m)
97

ile: D' Pretest200701'Palm07-1-225Part 15C'BT'BT Tx_Ch00.EMI

gg}e: 2007-01-30

FCCICLASS-B

FCC CLASS-B (AVG)
1

¥ MW

0

3000 3600. 4200. 4800. 5400. 6000
Trace: {Discrete} Freauency iz
Site v DICHDA-AY
Camdi tign i HF-ANT-DB0M |0 VERTTCAL
ENT : PDA Phome
Power v 1 E20¥ac/B0H:
Mode | L OFR TAT6DI
Mode © BT Tx _ChDD, 240Z4Hz
Plane + o El
Data Rate ;DI 5 5
Over Limit Readintenna Cable Preamp Ant  Table
Freq Level Limit Line Level Factor Loss Factor Pos Pos Eemark
MHz dBu¥/m dB dBu¥/m dBu¥ dB/m dB dB Cll deg
L ST0B. 00 49,24 -24.76 T4.00 44.39 3380 8.90 35 80 === --- Peak
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Data: File: Ix'Pretest200701'Palm'07-1-225'Part 15CBT'BT Tx_Ch00.EMI (18)
P Level {dBuvim) ate: 2007-01-30

FCCICLASS B

MM““ CLASS-B.LAVG)

49M“

p 6000 6600, 7200. 7800. 8400. 9000

Tmce |D|s-:| ate) Frequency (MHz)

Site NACHDB-H

Cond i tion i BF-ANT- Dﬁl)d I YERTTCAL
EIT : PDA Phone

Power ¢ 1 EWac/B0Hz

Hoge | ¢ FROT4I601

Mo v BT Tx _ChiOD, 240idHz
Plane o El

Data Rate . DHI

Over Limit  Readintenna Cable Preamp Ant  Table
Freq Level Limit Line Level Factor Loss Factor Pos Fos Remark

MHz dBu¥/m db dBu¥/m dBuY dE/m dk dB cm deg

! 8016.00 5B . 9L -17.08 74.00 45.37 39.59 T.80 35.86 100 0 Peak
2@ B016.00 44.42 -9.58 54.00 3Z.88 39.59 T.80 35 86 100 158 Average
Data: 1 File: DX Pretest200701'Palm'07-1-225'Part15C'BT'BT Tx_Ch00.EMI gg} St
ate: 041

Level {dBuv/im)
97

FCC/CLASS-B

FCC CLASS-B (AVG)

49

. 9000 9600, 10200, 10800, 11400, 12000

Trace: 1D|s-:| ete) Frequency (MHz)

Site : DICHOG
Cond i tion . HF- .IINT(B |B1-DEOGIE YERTTCAL
ENT : PDA Phome
Power | ED‘IacfEnDHz
Mode | 1 FR 741601
Hode © BT Tx _ChOD, 2402HHz
Plane + EI
Data Rate ; DHI o
Over Limit Readintenna Cable Freamp Ant  Table
Freq Level Limit Line Level Factor Loss Factor Pos Fos Remark
MHz dBu¥/m db dBu¥/m dBuY dE/m dk dB cm deg
it 10797.00 37.72 -36.28 T4.00 TZ.8l -8.38 9.7Z 36.24 e --- Peak
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Dat

a: 15 File: D:'Pretest200701'Palm'07-1-225'Part15C'BT'EBT Tx_Ch00.EMI g
o Lewvel {dBuW/m)

8
nge: 2007-04-19

FCCICLASS-B

FCC CLASS-B (AVG)

49

¢ 12000 12600, 13200, 13800, 14400, 15000

Trace: {Discrete} breauency (Mhz)

Site v DICHDA-AY
Condi tion i HF-ANTCB-18)-DE0S1E YERTTCAL
ENT : PDA Phome
Power v 1 E20¥ac/B0H:
Mode | L OFR TAT6DI
¥ode BT Te _ChDD, 24034Hz
Plans : El
Data Rate ;DI o
(wver Limit Readintenna Cable Preamp Ant  Table
Freq Level Limit Line Level Factor Loss Factor Pos Pos Eemark
MHz dBu¥/m dB dBu¥/m dBu¥ dB/m dB dB Cll deg
i 1477200 39,97 -34.03 T4.00 70.68 -6.38 10.47 35,78 = --- Peak
Data: 16 ~_ File: ¥'Pretest 20070 1Palm'07-1- 225 Part 15C'BT'BT Tx_Ch00.EMI g?}
i Level {dBuW/im) ate: 2007-04-19
FCC|CLASS-B
FCC CLASS-B (AVG)
19
1
0 5000 15600. 16200. 16800, 17400. 18000
Trace: {Discrete} Frequency (MHz)
Eite + DECHDB-HY
Camdi tign i RR-ANT(E-18)-06091 6 VERTTCAL
EUT v PDA Phone
Power i 1 20Yac/BOHz
Mode | ©OFR TIBDI
Hode . ET Tu _ChDD, 24024Rz
Plane : El
Data Rate : DHI o
(ver Limit EReadintenna Cable Preamp Ant  Table
Freq Level Limit Line Level Factor Loss Factor Pos Pos Remark
MHz dBu¥/m db dBu¥/m dBuY dB/m dE db cm deg
L 16301, 00 41,97 -32.03 T74.00 T70.7% -T7.74 |1[.84 32 88 e --- Peak
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Data: 18 File: D:'Pretest 20070 1'Palm07-1-225'Part 15C BT Tx_ChO00.EMI (18)
- Level (dBuVim) Date: 2007-01-29
FCC CLASS-B
59 FCC CLASS-B {(AVG)
L 2310 2326. 2342, 2358. 2374. 2390
Trace: (Discrete) Frequency (MHz)
Hite ;. MBCHG-HT
Condition : HE-ANTOAMI0 VERTIC AT
EUT : FDA Phome
Fowax : 10 WaclHz
Tdodel : Zeppelin
Iicde ; BT Tx _ChO024020H=
Flane : Bl
Diata Rate . DH1
Owver Limit Readfntenna Cable Preamp hnt Table
Freq Level Limit Line Level Factor Loss Factor Pos Pos Remark
MHz dBuVim dB dBu¥/m  dBu¥V  dBfn dB dB ci des
1 2389.8 49,13 -24.87 74,00 50.58 30.26  3.7% 35.46 100 0 Peak
2@ 2380.8 30.34 -14.66 54.00 40.99 30.26 3.73 35.46 100 278 hverage

Remark: There is no more obvious spurious emission except the listings above.
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EROATOMN LAB.

FCC/IC TEST REPORT

Report No.: FR741601B

* Test Mode : Mode 2
= Polarization : Horizontal

m The test that passed at minimum margin was marked by the frame in the following table.

Dat

ile: I 'Pretest 20070 1Palm'07-1-225Part15C'BT Tx_Ch39.EMI (20}

Date: 2007-01-30

GH | F
Level {dBuVim)
80

FCC CLASS-B
I
wol— :
2 o}
0 30 84. 138. 192. 246. 300
Trace: (Discrete) Frequency Wz
Hite : BCHOGHT
Condition . LF-ANT(351121) HORIZCHTAL
EIT : FDA Fhone
Fomrex 2 10 0H=
Tiodel ; Zeppelin
Mode : BT Tx _Ch392441MH=
Flane : Bl
Data Bate . DH1
Over Limit Feadfntenna Cable Preamp hnt Tahble
Freq Lewel Limit Line Level Factor Loss Factor Paos Pos Remark
WHz dBu¥/m dB dBu¥/m dBu¥V dBfm dB dB ci deg
1 0.0 20.46 -19.34 40.00 31.42 19.66 0.84 31.46 --- --- Peak
2 @ 79.7 21.24 -18.76 40.00 43.36  7.46 1.31 31.09 100 28 Peak
3 264.1 20,78 -25.22 46.00 36.72 12.533 Z2.49 30.93 --- --- Paak
Data: 2 File: D:'Pretesti20070 1 Palm'07-1-225Part 15C'BT Tx_Ch39.EMI (20)
& Level (dBuv/im) Date: 2007-01-30
FCCCLASS B
10
1 2 2
0 300 440, 580. T20. 860. 1000
Trace: (Discrete) Freguiency (WHz)
Site : GCHOG-HY
Clmdition . LF-ANT(251121) HORIZONTAL
EIT : FDA Fheme
Powrer ;1 0WaclHz
Tiodel : Zeppelin
Iode : BT Tx _Ch392441MH=
Flana . El
Diata Bate . DH1
Owver Limit Readintenna Cable Preamp Ant Table
Freq Level Limit Line Level Factor Loss Factor Pos Pos Remark
WHz dBu¥/m dB dBu¥/m dBu¥V  dB/n dB dB cm des
1 920.9 2Z6.64 -10.36 46.00 31.42 Z0.67 4.88 30.33 - --- Peak
2 962.9 2ZY.12 -Z6.88 54,00 31.41 Z20.98 5.01 30.28 e --- Peak
3 Q07 .9 27.27 -Z6.73 H4.00 31.18 Z21.23 5.13 30.27 - --- Peak
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wesonns. FCC/IC TEST REPORT

Report No.: FR741601B

Data: 3 Fi
Level (dBuvim)
17

ile: I:'Pretest 20070 1'Palm'07-1-225'Part 15C'BT Tx_Ch39.EMI (20)

Date: 2007-01-29

FCC/CLASS-B
59 % FCC CLASS-B {AVG)
T ja]
0 1000 1400. 1800. 2200. 2600. 3000
Trace: (Discrete) Freguency (WHz)
Site - BCHMGHY
Condition . HR-ANTA40410 HORIZONTAL
EUT : FDA Fhane
Powrer : 1AW achlHz
Tiodel : Zeppelin
Mcde - BT Tx _Chao:2ed1 MH=
Flana . El
Dats Eate . DH1
Owver Limit Readintenna Cable Preamp Ant Table
Freq Level Limit Line Level Factor Loss Factor Pos Pos Remark
WHz dBu¥/m dB dBu¥/m dBu¥V  dB/n dB dB cm des
1 2345.4 50.16 -23.84 7T4.00 S51.64 30.24 3.60 35.40 100 0 Peak
2 1@ 2345.4 36,01 -14.99 54,00 40.49 30.24 3.71 35.42 100 230 Average
3@ 2441.0 65.27 B66.67 30.28 5.82 35.49 100 230 Average
4 @ 2441.0 94,15 45.53 30.28 5.82 35.47 100 0 Peak
5 2404 .0 4060 -24 .40 T4.00 50.95 30.30 3.8% 35.53 100 0 Peak
6 @ 2494 .0 38.91 -15.00 54.00 40.26 30.30 3.8% 35.53 100 230 hverage
Remark: #3 and #4 Fundamental Signal
Data: 4 ~ File: XPretest 20070 1'Palmi07-1-225' Part 15C'BT'BT Tx_Ch39.EMI glﬂ
a7 Level {(dBuv/im) ate: 2007-01-30
FCCICLASS-B
FCC CLASS-B (AVG)
49
0 3000 3600, 4200, 4800, 5400, 6000
Trace: {Discrete} Frequency (MHz)
Site + DICHDA-AY
Camdi tign HF-ANT-0604 1D HORTZONTAL
ENT P4 Phone
Power | 20%ac/B0Hz
Mode | FR 741601
Hode ET Tx _Cha, 744 180z
Plane Bl
Data Rate THI o
Over Limit EReadintenna Cable Preamp Ant  Table
Freq Level Limit Line Level Factor Loss Factor Pos Pos Remark
MHz dBu¥/m db dBu¥/m dBuY dB/m dE db cm deg
I BETT.00 48.71 -25.Z9 T4.00 43.57 33.98 B6.92 35.76 BEE --- Peak
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wesonns. FCC/IC TEST REPORT

Report No.: FR741601B

Dat

a s

File: Iv'Pretest200701'Palm07-1-225Part15C BT BT TX_Ch39.EMI

ggl?e: 2007-01-30

Level {dBuvim)
97

49

0

FCCCLASS-B

T

6000 6600, 7200, 7800, 8400, 9000
Trace: (Discrete) Frequency (MHz)
Site ¢ DECHDA-HY
Camdi tign HF-ART-0604 1) HORTZONTAT
EUT PUA Phone
Power | 20%ac/B0Hz
Mads | FR 741601
¥ode ET Tx _Ch3, 244 1MWz
Plans El
Data Rate DRI o
(ver Limit Eeadintenna Cable Preamp Ant  Table
Freq Level Limit Line Level Factor Loss Factor Pos Pos Eemark
MHz dBu¥/m dB dBu¥/m dBu¥Y dB/m dB dB cll deg
L a 8256. 00 BT.27 -16.73 74.00 45,78 39.39 8.08 36.00 130 0 Peak
HEE 8200.00 4b 24 -8.76 54.00 3376 39.39 808 356,00 100 183 Average |
Data: 6 ~ File: ¥'Pretest200701Palm'07-1-225 Part 15CBT'BT Tx_Ch39.EMI (20)
57 Level {dBuvim}) ate: 2007-04-19
FCC CLASS-B
FCC CLASS-B (AVG)
19
-}
% 5000 9600. 10200. 10800, 11400. 12000
Trace: {Discrete) Frequency (MHz)
Eite + DECHDB-HY
Comdi tion HRZANT( -1 6)-0B001E HORTZONTAL
EUT one
Power | 20¥ac/B0Hz
Mode | FR 141601
Mode ET Tx _Ch3d, 244 1#Hz
Flane El
Data Rate DRI o
(Over Limit Readfintenna Cable Preamp Ant  Table
Freq Level Limit Line Level Factor Loss Factor Pos Pos Remark
MHz dBu¥/m db dBu¥/m dBuY dE/m dk dB cm deg
L L1982.00 37.37 -36.63 7T4.00 7T3.00L -9.69 10.63 36.58 o -—- Peak
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wanonian. FCC/IC TEST REPORT Report No.: FR741601B
Data: 7  File: Dy Pretest200701Palmi07-1-225 Part 15C BT'BT Tx_Ch39.EMI gg}
a7 Level {dBu/im) ate: 2007-04-19
FCCCLASS B
FCC CLASS-B-(AVG)
49
1
0 2000 12600. 13200. 13800. 14400, 15000
Trace: lDlscletel Frequency (MHz)
Site . DICHDG
Comdi bion R an(s 187-DB001E HORTZONTAL
EUT one
Pawer | ED‘FacfEDHz
Hode | FR 741601
Hode ET Tu _Ch30, 244 1#Hz
Flane El
Data Rate DRI o
Over Limit Readintenna Cable Freamp Ant  Table
Freq Level Limit Line Level Factor Loss Factor Pos Fos Remark
MHz dBu¥/m dB dBu¥/m dBu¥ dB/m dB dB cll deg
L 14142, 00 38,74 -35.268 T4.00 68,11 -6.24 11.686 34.78 B85 --- Peak
Data: 8 File: Dz Pretest:200701'Palmi07-1-225' Part 15CBT'BT Tx_Ch39.EMI (20)
4 Level (dBuv/m) ate: 2007-04-19
FCC/CLASS-B
FCC CLASS-B (AVG)
19
0 15000 15600, 16200, 16800, 17400, 18000
Tmce 1D|s-:|etei Frequency (MHz)
Site 03CHDG-H
Comdi bion HF- nNT(B 18)-DEOSIE HORTZONTAL
ENT P4 Phone
Pawer | 20¥ac/ Bl
Hode | FR 741601
Hode ET Tu _Ch30, 244 1#Hz
Plane El
Data Rate DRI .
Over Limit Readintenna Cable Preamp Ant  Table
Freq Level Limit Line Level Factor Loss Factor Pos Fos Remark
MHz dBu¥/m db dBu¥/m dBuY dE/m dk dB cm deg
i 16092, 00 42,39 -31.61 T4.00 TO0.85 -5.02 11.79 3b.24 S --—- Peak
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wesonns. FCC/IC TEST REPORT

Report No.: FR741601B

Data: 9 File: I Pretest200701'Palm07-1-225 Part15C' BT'BT TX_Ch39.EMI g?} 2007.04.19
atel -

Level {(Buv/im)
97

FCCICLASS-B

FCC-CLASS-B(AVG)

49 MWMMW««W

o

18000 18600. 19200. 19800. 20400. 21000
Trace: (Discrete) Frequency (MHz)
Eite 1 DECHDGB-HY
Comdi tign : SAR-EHF HORN HORTZONTAL
EUT + PDA Phone
Power i 1 20Yac/BOHz
Mode | . OFR TIBDI
Hode . BT Tu _Ch3p. 244 1¥Pz
Plane : El
Data Rate : DHI o
ver Limit Readintenna Cable Preamp Ant  Table
Freq Level Limit Line Level Factor Loss Factor Pos Pos Remark
MHz dBu¥/m dB dBu¥/m dBu¥ dB/m dB dB Cll deg
L a 1860100 4917 -24.83 7T4.00 44.56 2[.19 19.36 35 .84 BEE -—- Peak
Data: 10 ~ File: Pretest200701Palm'07-1-225'Part 15C BT BT Tx_Ch39.EMI (20)
o7 Level {dBulim) ate: 2007-04-19
FCCICLASS-B
FCC CLASS-B (AVG)
49 !
g 21000 21800, 22600, 23400, 24200, 25000
Trace: {Discrete} Feaucncy (MHz)
Site ¢ D3CHOE-RY
Comdi tion i LAR-EAF HORN HORTZOMTAL
EUT : PDA Phome
Power 1 1 20Yac/B0Hz
Mode | ©OFR TIBDI
Mode BT Ta _Chid. 244 3Pz
Flane ¢ EI
Data Rate : DHI o
(ver Limit Readintenna Cable Preamp Ant  Table
Freq Level Limit Line Level Factor Loss Factor Pos Pos Remark
MHz dBu¥/m db dBu¥/m dBu¥Y dB/m dE db cin deg
i 24808, 00 48,18 -25.82 T4.00 45,82 Z[.82 19.35 38.81 = --- Peak
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EROATOMN LAB.

FCC/ic 1eoT REPORT

Report No.: FR741601B

* Polarization : Vertical

m The test that passed at minimum margin was marked by the frame in the following table.

Data: 11 ~ File: x'Pretest20070 1'Palm'07-1-225Part 15C'BT Tx_Ch39.EMI (20)
i Level (dBuvim) Date: 2007-01-30
FCC CLASS-B
I
oD :
i 3
0 30 84, 138. 192. 246, 300
Trace: (Discrete) Frequency (MHz)
Site ; BCHOGHY
Comdition - LF-&NTI551121) VERTIC AL
EUT : FDA Fhome
Fowrax : 10 WachlH=
Tdodel : Zappelin
Mode : BT T _CH3o2441MHz
Flane : Bl
Data Rate - DH1
Owar Limit Readfntenna Cable Preamp Ant Tahle
Freq Lewel Limit Line Level Factor Laoss Factor Paos Paos Remark
MHz dBu¥/m dB dBu¥/m dBu¥V dB/n dB dB c deg
| @ 2.4 27.28 -12.72 40.00 40.23 17.34  0.86 31.36 100 29 Peak
20 43.2 27.06 -12.94 40.00 43.73 11.32 0.93 31.14 --- --- Peak
3w .1 23.87 -14.13 40.00 49.08 6.9] 1.09 31.21 --- --- Peak
Data: 12 ~ File:x'Pretest'20070 1Palm07-1-225Part 15C' BT Tx_Ch39.EMI (20)
= Level {dBuVim) Date: 2007-01-30
FCC CLASS-B
40
1 2 :
0 300 440, 580. 720. 860. 1000
Trace: (Discrete) Frequency (MHz)
Site . GCHG-HY
Comdition - LF-&HT(E51121) VERTIC AL
EUT : FDA Fhome
Fowrax : 10 WachlH=
Tdodel : Zappelin
Mode : BT T _CH3o2441MHz
Flane ; Bl
Data Rate - DH1
Owar Limit Readfntenna Cable Preamp Ant Tahle
Freq Lewel Limit Line Level Factor Laoss Factor Paos Paos Remark
WHz dBu¥/m dB dBu¥/m dBu¥V dB/m dB dB o deg
l 248,82 26,34 -19.46 4600 32,13 20,16  4.63 30.43 --- --- Peak
2 934.9 27,20 -12.20 46.00 31.21 Z20.78 4.92 30.31 e --- Peak
3 007 .9 27Y.82 -Zh.18 54,00 31.Y3 Z21.23 5.13 30.27 - --- Peak
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EROATOMN LAB.

FCC/IC TEST REPORT

Report No.: FR741601B

Data:
17

13 Fi
Level (dBuvim)

ile: I:'Pretest 20070 1'Palm'07-1-225'Part 15C'BT Tx_Ch39.EMI (20)

Date: 2007-01-29

FCC CLASS-B
59 = FCC CLASS-B {AVG)
i 5 _
|t
a 1000 1400. 1800. 2200, 2600, 3000
Trace: (Discrete) Frequency (WHz)
Site © BCHDGHY
Cendition : HF-ANT-D60410 VERTICAL
EUT - FDA Fheme
Powrer 2 1 A0WachlHz
odel : Zappelin
Mode © BT Tx _Ch3g:2441MH=
Flane : El
Dats Rate : DHI
Owver Limit Readintenna Cable Preamp Ant Table
Freq Level Limit Line Level Factor Loss Factor Pos Pos Remartk
WHz dBu¥/m dB dBu¥/m dBu¥V  dB/n dB dB cm des
1 2358.0 50.2% -23.72 T4.00 51.75 30.24 3.71 35.42 100 0 Peak
2@ 2358.0 30.00 -14.91 54.00 40.56 30.24 3.71 35.42 100 276 Average
3@ 2441.0 98.38 99.76 30.28 3.82 35.47 100 0 Peak
4 @ 2441.0 68.40 69.80 30.28 3.82 35.49 100 276 Average
5 2500.0 49.62 -24.38 7T4.00 50.97 30.30 3.8% 35.53 100 0 Peak
6 @ 2500.0 38.91 -15.09 54.00 40.26 30.30 3.8% 35.53 100 276 hverage
Remark: #3 and #4 Fundamental Signal
Data: 14 ~_ File: Ix'Pretest200701'Palm'07-1-225'Part 15C'BT'BT Tx_Ch39.EMI (20)
57 Lewvel (dBuVim} ate: 2007-01-30
FCCCLASS B
FCC CLASS-B (AVG)
19 :
o 3000 3600. 4200, 4800, 5400. 6000
Trace: {Discrete) SrEmiEnay (s
Site + o DICHDA-AY
Camdi tign HR-ANT-0604 1 0 WERTTCAL
ENT PDA Phone
Power | 20¥ac/BlHz
Mode | ¥R 741601
Hode ET Tx _Cha, 744 1Mz
Plane Bl
Data Rate THI o
(ver Limit Readintenna Cable Preamp Ant Table
Freq Level Limit Line Level Factor Loss Factor Pos Pos Remark
MHz dBu¥/m dE dBu¥/m dBu¥ dE/m dE dE cm deg
L& ba67. 00 48.73 -25. 27 T4.00 43.43 34.07 6.93 35.70 =S -—— Peak
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Dat:

a: 15 ~ File: X'Pretest 20070 1'Palm'07-1-225'Part15C'BT'BT Tx_Ch39.EMI gli?
07 Level {dBuVm} ate: 2007-01-30

FCCCLASS-B

sk A e i e A RSB LAMGE

49 frmammanfitissbpe e

9 6000 6600. 7200. T7800. 8400. 9000

Trace: (Discrete) Frequency (MHz)

Site D3CHDB-RY
Comd i bign i BR-ANT-DED4 1D VERTTCAL
EUT 1 PDA Phome
Power 1 1 20Yac/B0Hz
Mode | ©OFR TR0
¥ode i BT Tu _Ch3p, 244 1¥Wz
Plane o EI
Data Rate ;DI R
Over Limit Readintenna Cable Preamp Ant  Table
Freq Level Limit Line Level Factor Loss Factor Pos Pos Eemark
MHz dBu¥/m dB dBu¥/m dBu¥ dB/m dB dB Cll deg
| @ 7242.00 BB TZ -17.28 T4.00 48.54 38.33 T.7T 35 92 100 0 Peak
2@ T242.00 4b.01 -8.99 54.00 34.83 38.33 17T 3b. 92 100 74 Average
Data: 16 ~ File: ¥'Pretest 20070 1Palm'07-1-225'Part15C'BT'BT Tx_Ch39.EMI (20)
5 Lewvel {dBuvim}) ate: 2007-04-19
FCC|CLASS-B
FCC CLASS-B (AVG)
49
1
0 9000 9600, 10200. 10800, 11400. 12000
Trace: (Discrete) Frequency (MHz)
Lite o DECHDE-HY
Condi tign ;o HF-ANTCB-18)-060816 YERTTCAL
EUT : PDA Phome
Power v 1 E20%ac/B0H
Mode | ©OFR 4160
Mode i BT Te _Ch3p, 244 1¥Wz
Flane ¢ EI
Data Rate ¢ DHI o
(ver Limit EReadintenna Cable Preamp Ant Table
Freq Level Limit Line Level Factor Loss Factor Pos Pos Remark
MHz dBu¥/m db dBu¥/m dBuY dB/m dE db cm deg
L 10812, 00 37.33 -36.67 T4.00 7219 -8.38 Q.72 36.Zl o --—- Peak
SPORTON International Inc. Page No. : 79 of 95
TEL : 886-2-2696-2468 Report Issued Date : Jun. 20, 2007
FAX : 886-2-2696-2255 Report Version : Rev. 01

FCC ID : O8F-715
IC ID: 3905A-715



wesonns. FCC/IC TEST REPORT

Report No.: FR741601B

Data: 17 __ File: D: Pretest200701Palm'07-1-225Part15C' BT BT Tx_Ch39.EMI gﬁo}
o7 Lewvel {dBuv/m) ate: 2007-04-19
FCCICLASS B
FCC CLASS-B (AVG)
19
1
0 12000 12600. 13200. 13800, 14400, 15000
Trace: {Discrete) Frequency [MHz)
Site v DICHDA-AY
Comdi tign HRZANT( -1 6)-0B001§ YERTTCAL
EUT PUA Phone
Power | 20¥ac/BlHz
Mode | FR 41601
Hode ET Tx _Ch3d, 244 |dHz
Flane El
Data Hate DRI o
(ver Limit Readintenna Cable Preamp Ant  Table
Freq Level Limit Line Level Factor Loss Factor Pos FPos Remark
MHz dBu¥/m dE dBu¥/m dBu¥ dE/m dE dE cm deg
L 14961.00 39.80 -34.20 7T4.00 TO0.72 -6.Z3 11.29 35 88 -—= --- Peak
Data: 18 ~ File: D:'Pretesti2007Q 1'Palm'07-1-225 Part 15C'BT'BT TX_Ch30.EMI gg}
i Level (dBuV/m) ate: 2007-04-19
FCC CLASS B
FCC CLASS-B (AVG)
49 3
0 15000 15600. 16200. 16800. 17400. 18000
Trace: (Discrete) Frequency (MHz)
Site : o DICHDA-AY
Comd i Lion RR=ANT(§-16)-0B081 & YERTTCAL
ENT P4 Phone
Power | 20¥ac/BlHz
Mode | FR 41601
Hode ET Tx _Ch3d, 244 |#Hz
Flane El
Data Rate DRI o
Over Limit Readintenna Cable Preamp Ant  Table
Freq Level Limit Line Level Factor Loss Factor Pos Pos Eemark
MHz dBu¥/m dB dBu¥/m dBu¥ dB/m dB dB Cll deg
L 16407, 00 42,81 -31.39 T74.00 TL.43 -8.88 1.8 31.70 mmn --- Peak
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wesonns. FCC/IC TEST REPORT

Report No.: FR741601B

Data

119

File: %' Pretest200701Palm07-1-225Part15CBT'BT Tx_Ch39.EMI (20)

ate: 2007-04-19

Level {dBulim)
97

49

0

FCCICLASS-B

FCC CLASS-B (AVG)

18000 18600,

Trace: {Discrete)

19200,

Frequency (MHz)

20400, 21000

Site D3CHDR-RY
Comdi tigm SHR-EHF HORN WERTTCAL
EUT POA Phone
Power | 20¥ac/BlHz
Mode | FR 41601
Hode ET Tx _Ch3, 244 |8z
Flane El
Data Hate DRI .
Over Limit Cable Preamp Ant  Table
Freq Level Limit Line Level Factor Loss Factor Pos Fos Remark
MHz dBu¥/m dB dBu¥/m dB Cll deg
L a 18447, 00 48, 81 -25. 19 T4.00 44,72 2Z1.1% 1887 35 87 — --- Peak
Data: 20 File: D:'Pretest'200701'Palmi07-1-225'Part 15C'BT'BT Tx_Ch39.EMI g_ﬂﬂ)
57 Level (dBuWim) ate: 2007-04-19
FCC CLASS B
FCC CLASS-B (AVG)
49 L
o 21000 21800. 22600. 24200. 25000
Trace: (Discrete) Frequency (MHz)
Site + D3CHDG-HY
Comdi tion CHF-EHF HORN WERTTCAL
BT PDA Phone
Power | 20%ac/B0Hz
Hoge | FR 741601
Hode ET Tx _Cha, 244 180z
Plans El
Data Rate DRI 5 5
(ver Limit Cable Preamp Ant  Table
Freq Level Limit Line Level Factor Loss Factor Pos Pos Remark
MHz dBu¥/m dB dBu¥/m dB Cll deg
L a 24796, 00 48,26 -25.74 T4.00 45,80 Z2.06 18 87 38,60 === --- Peak

Remark: There is no more obvious spurious emission except the listings above.
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wesonns. FCC/IC TEST REPORT Report No.: FR741601B

* Test Mode : Mode 3
= Polarization : Horizontal

m The test that passed at minimum margin was marked by the frame in the following table.

Data: 1 ~ File: D:'Pretesti2007Q1'Palm'07-1-225'Part 15C'BT TX_Ch78.EMI (18)
= Level {dBuVim) Date: 2007-01-30
FCC CLASS B
aof9——
5 3
0 30 84. 138. 192, 246. 300
Trace: {Discrete) Frequency (MHz)
Site : BCHOG-HY
Clondition : LF-ANT(S61121) HORIZCONTAL
EUT : PDé& Phone
Power 2 120Wack0H=
Todel : Zeppelin
Mode : BT T _Ch7e24300H=
Flane - El
Data Rate - DH1
Over Limit Beadfntenna Cable Preamp bnt Tahle
Freq Lewvel Limit Line Lewel Factor Loss Factor Pas Pos Remark
WHz dBuV/m dB dBu¥im  dBu¥  dB/m dB dB ci deg
| @ 79.1 21.16 -18.84 40.00 43.48 7.46 1.31 31.09 --- --- Peak
2 Q2.6 1977 -23.73 43.30 32.91 9.62 1.35 31.11 --- --- Peak
3 264.1 Z21.23 -24.77 46,00 37.16 12.53 2.49 30.95 --- --- Peak
Data: 2 ~ File: X'Pretesti200701Palm'07-1-225 Part15C'BT TH_Ch78.EMI (18}
i Lewvel (dBuVim) Date: 2007-01-30
FCC CLASS-B
40
1 2 3
0 300 440. 580. T20. 860. 1000
Trace: (Discrete} Frequency MHz)
Site : MACHEHY
Condition ; LF-ANTER1121) HORIZONTAL
EUT : PDA Phone
Pourex o 1AV ac Az
hiodel : Zappelin
Modz . BT T _Ch7e:430MHz
Flane El
Data Rate : DH1
Over  Limit Readintenna Cable Preamp Ant Tahle
Freq Level Limit Line Level Factor Loss Factor Fos Pos Remark
WHz dBu¥/n dB dBu¥/m  dBu¥  dB/m dB dB o deg
1 37,3 26.706 -190.24 46,00 31.93 20.44 4.7% 30.39 --- --- Peak
2@ 9z0.3 27.1% -1%8.82 46.00 3l.86 20.74 4,90 30.32 100 43 Peak
a Q97,0 27.90 -Z6.10 34.00 3l.8z2 21.23 35.13 30.27 --- --- Peak
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Data: 3 ~ File: D:'Pretesti200701Palm07-1-225'Part 15C'BT Tx_Ch78.EMI {18)
- Level (dBuv/im) Date: 2007-01-29
3
FCC/CLASS-B
59 FCCCLASS-B {AVG)
0 1000 1400. 1800. 2200. 2600. 3000
Trace: (Discrete} Frequency MHz)
Bite : GCHDEHY
Candition : HF-ANT-060410 HORIZCN TAL
EUT : PDA Phone
Fowex : 1A VacblH=
hizdel : Zappelin
Mode : BT T _Chd ez
Flane L
Diata Rate : DH1
Over Limit Readintenna Cable Preamp Ant Tahle
Freq Level Limit Line Lewvel Factor Loss Factor Faos Pos Remark
WHz dBu¥/nm dB dBu¥/m  dBuV dB/m dB dB ci deg
1@ 23262 39,15 -14.85 54.00 40.64 30.23 3.69 35.40 100 4 bverage
2 23262 49,28 -24 .72 74.00 50.y7 30.23  3.69 35.40 100 0 Peak
3 @ 2430.0 9Z.20 93.55 30.29 3.86 35.51 100 0 Peak
4 @ 2430.0 77.01 78.37 30.29 3.86 35.5 o0 4 bverage
5@ 2433.5 48.05 -5.97 54.00 49.39 30.29 3.86 35.5 [i[i] 4 bverage |
b @ 2433.5 57.75 -16.25 74.00 5%.11 30.29 3.86 35.5 00 0 Peak
Remark: #3 and #4 Fundamental Signal
Data: 4 ~ File: D:Pretest 20070 1'Palm'07-1-225'Part15C BT'BT Tx_Ch78.EMI giﬂ
o7 Level (dBuWim) ate: 2007-01-30
FCC CLASS-B
FCC CLASS-B (AVG)
i
= MMMMM“
o 3000 3600. 4200. 4800. 5400. 6000
Trace: {Discrete} Frequency (MHz)
Site ¢ DICHDG-RY
Condi biom HF-ANT-060410 HORTZONTAL
EUT PUi Phane
Power 1 20¥acs 600z
Hode | FR 41601
Hode BT Ta _Ch76, 2450&Hz
Plane El
Data Rate THI o
Over Limit FReadhntenna Cable Preamp Ant  Table
Freq Level Limit Line Level Factor Loss Factor Pos Pos Femark
MHz dBu¥/m dE dBu¥/m dBu¥ dB/m dk dk cm deg
L 952, 00 49.64 -24.36 T4.00 44.37 34.056 6.93 35,71 —_— -—- Peak
SPORTON International Inc. Page No. : 83 0f 95
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Data: 5
Level (dBuVim}
97

49

0

Tmce |DISCI ete)

File: D' Pretest20070 1 Palm\07-1-225'Part 15C'BT'BT Tx_Ch78.EMI B

8
11}0 2007-01-30

FCC CLASS-B

1

e i st GG GLAS S (AVG) |

6000 6600, 7200.

7800, 3400, 9000

Frequency (MHz)

Site NACHOG-H
Candi tign WF-ANT- Dﬁodln HORTZONTAL
ENT PhA_Fhgne
Power | 20¥ a0 B0HE
Hode | FR 741601
Hode ET Tu _Ch7, 24604z
Plane El
Data Rate THI o
Over Limit Eeadintenna Cable Preamp Ant  Table
Freq Level Limit Line Level Factor Loss Factor Pos Pos Remark
MHz dBu¥/m dB dBu¥/m dBu¥Y dB/m dB dB cm deg
L THT2.00 BT.Z1 -16.79 T4.00 46.58 38.02 T.64 36.02 100 0 Peak
2 TOTZ.00 44.38 -9.82 54.00 3375 39.02 T.84 36,02 100 325 Average
Data: 6 ~ File: D:'Pretest20070 1'Palmi07-1-225Part 15C BT'BT Tx_Ch78.EMI g:ﬂ-
a7 Lewvel (dBuV/im} ate: 2007-04-19
FCC/CLASS-B
FCC CLASS-B (AVG)
49
1
0 9000 D600, 10200. 10800. 11400. 12000
Frequency {MHz)
Trace: 1D|s'3|ete|n
Site DICHOG-H
Candi tign WF- nNT(s 16)-06081 6 HORTZONTAL
BT PhA Phone
Power | 20¥ac/ B0HE
Hode | FR 741601
Hode ET T _Ch7R. 24 0MNz
Plane El
Dats Rate THI o
Over Limt Eeadintenna Cable Preamp Ant  Table
Freq Level Limit Line Level Factor Loss Factor Pos Pos Eemark
MHz dBu¥/m db dBu¥/m dBuY dB/m db db cm deg
L 10856.00 37.01 -36.89 74.00 7TL.B3 -8.32 9.84 36.04 gz -—- Peak
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Data: 7 ~ File: D:'Pretest 20070 1'Palm'07-1-225'Part 15C'BT'BT Tx_Ch78.EMI gaﬂt}
g7 Lewvel (dBuVim) e: 2007-04-19
FCC/CLASS-B
FCC CLASS-B {(AVG)
49
1
0 2000 12600. 13200. 13800. 14400, 15000
Trace (Discrete) Frequency (MHz)
Site NICHDE-HY
Candi tign HF-ANT(R-18)-060016 HORTZONTAL
ENT P Phgne
Power | E0Vac/ hilHz
Hode | ¥R 741601
Hode ET T _Ch7, 24604z
Plane El
Data Rate THI o
Over Limit Readintenma Cable Preamp Ant Table
Freq Level Limit Line Level Factor Loss Factor Pos Pos Remark
MHz dBu¥/m dB dBu¥/m dBuY dB/m dB dB cm deg
L [4067.00 38,89 -35.31 74.00 67.8% -6.1T7 [l.64 34,83 = ——— Peak
Data: 8 ~ File: D:\Pretest20070 1'Palm'07-1-225'Part 15CBT'BT Tx_Ch78.EMI g!ﬂ
07 Level {dBuV/im) ate: 2007-04-19
FCC/CLASSB
FCC CLASS-B{AVG)
49 3
4 15000 15600. 16200, 16800. 17400. 18000
Trace: {Dlsclete]- Frequency (MHz)
Site N3CHDE-H
Candi tign WF- ANT(B 16)-060816 HORTZONTAL
ENT P Phgne
Power | E0Vac/ hilHz
Hode | ¥R 741601
Hads ET Ta _Ch7&, 24 E0MNz
Plang El
Data Rate THI o
Over Limit Readintenna Cable Freamp Ant  Table
Freq Level Limit Line Level Factor Loss Factor Pos Pos Eemark
MHz dBu¥/m dB dBu¥/m dBu¥Y dB/m dB dB cm deg
L 16422, 00 42,24 -31.76 T4.00 T0.88 -8. 011 Ll.86 3[.40 s -—- Peak
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Dat

File: ' Pretesti200701Palm'07-1-225'Part15C'BT Tx_Ch78.EMI (18}

Date: 2007-01-29

a: 17
Level (dBuVin)
17

FCC/CLASS B
59 FCCCLASS-B {AVG)
w
0 24835 2486.8 24901 24934 2496.7 2500
Trace: (Discrete) HEGHECY IMHE)
Bite : GCHDE-HY
Comdition - HE-ANTOE0410 HORIZONTAL
EUT : FDA Fhone
Fowex 1A VaeilHz
Model : Zeppelin
Mode : BT T _ChPa 24800 H=
Flane il
Dits Rate . TH1
Owver Limit Readintenna Cable Preamp dnt Tahle
Freq Lewvel Limit Line Lewvel Factor Loss Factor Pos Pos Remark
WHz dBu¥/n dB dBu¥/m  dBu¥  dB/m dB dB ci deg
1@ 2483.5 57.75 -16.25 74.00 59.11 30.20 3.86 35.51 100 0 Peak
2 m 2483.5 48 .03 -5.97 54.00 49,39 30.20 3.86 35.51 100 4 bverage
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* Polarization : Vertical

m The test that passed at minimum margin was marked by the frame in the following table.

Data: 9 F
Level (dBuv/im)
80

ile: D:'Pretest200701Palm'07-1-225Part15C'BT Tx_Ch78.EMI (18)

Date: 2007-01-30

FCC CLASS-B
I
oD :
1.9 3
0 30 84 138. 192, 246. 300
Trace: (Discrete) Freguiency (WHz)
Site : GCHOG-HY
Clmdition . LF-&NT(351121) VERTIC AL
EUT : FDA FPhone
Powex : 1A Wach0Hz
Tdodel : Zappelin
Mede . BT Tz _Ch78:M200Hz
Flane : Bl
Data Rate - DH1
Owar Limit Readfntenna Cable Preamp Ant Tahle
Freq Lewel Limit Line Level Factor Laoss Factor Paos Paos Remark
MHz dBu¥/m dB dBu¥/m dBu¥ dB/m dB dB cnm deg
| @ 32.4 27.44 -12.56 40.00 40.39 17.34 0.86 31.36 100 39 Peak
2@ 40.5 26.48 -13.52 40.00 43.73 13.01 0.922 31.19 --- --- Peak
3@ 60.8 23.99 -14.01 40.00 49.43  6.63 .13 31.23 --- --- Paak
Data: 10 ~ File: D:'Pretest 20070 1Palm07-1-225Part 15C'BT Tx_Ch78.EMI (18)
= Level {dBuV/im) Date: 2007-01-30
FCCICLASS-B
40
3
o 300 440. 580. T20. 860. 1000
Trace: (Discrete) Frequency (Mz)
Site : GCHOG-HY
Condition . LE-ANTI951121) VERTICAL
EUT : FDA Phone
Py 2 130VacklHz
Tidodel : Zeppelin
Mede . BT Tz _Ch78;2420MHz=
Flane : El
Dita Rate . DH1
Owar Limit Readfntenna Cable Preamp int Tahle
Freq Level Limit Line Level Factor Lass Factor Pas Pos Remark
Wiz dBuV/m dB dBu¥/m  dBu¥ dB/m dB dB cii deg
1 876.8 26.18 -19.82 46.00 31.47 20.36 4.74 30.40 --- --- Peak
2 043.3 26.81 -19.19 46.00 31.31 20.84 4.94 30.29 --- --- Peak
3 981.8 27.24 -26.76 54.00 31.33 Z1.11  5.07 30.27 --- --- Peak
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Data: 11
Level (dBuvim)
"7

File: Ix'Pretest 20070 1Palm07-1-225Part 15CBT Tx_Ch78.EMI (18)

Date: 2007-01-29

FCC|CLASS-B
59 7 FCC CLASS-B (AVG)
bt foro A e
o 1000 1400. 1800. 2200, 2600. 3000
Trace: (Discrete) Fregency IWkz)
Site : (BCHEHY
Condition : HF-ANTOAMI0 VERTIC AL
EOT : FDA Fhone
Porwrer + 1AW ac e 0H=
Todel ; Zeppelin
Mode : BT T _Ch78248M0WH=
Flane . El
Diata Fate - DH1
Owver Limit Readfntenna Cahle Preamp int Tahle
Freq Lewvel Limit Line Lewel Factor Loss Factor Pos Pos Remark
WHz dBu¥/m dB dBu¥W/m  dBu¥  dB/m dB dB c des
1 2334.0 49,90 -24.10 74.00 51.3% 30.23 3.69 35.40 100 0 Peak
2@ 23340 39.05 -14.95 54.00 40.34 30.23 3.69 35.40 100 274 hverage
3@ 24800 97.03 02.39 30.29 3.86 35.51 100 0 Peak
4@ 24800 B8 .52 69.88 30.29 3.86 35.51 100 274 hverage
5@ 24835 4668 -7.32 54.00 48.04 30.29 3.86 35.51 100 274 hverage
6@ 24835 B3.15 -10.85 7T4.00 B4.531 30.29 3.86 35.51 100 0 Peak

Remark: #3 and #4 Fundamental Signal

Data: 12
Level {dBuvim)
97

File: I:'Pretest200701'Palm'07-1-225'Part 15C'BT'BT Tx_Ch78.EMI

gg}e: 2007-01-30

FCCCLASS-B

FEC CLASS-B(AVG)

L Wm

i

o

3000 3600. 4200. 4800. 5400. 6000
Trace: {Discrete) Frequency (MHz)
Site ¢ DECHDB-HY
Comd i Lign ¢ AR-ANT-DBO4 | b VERTTCAL
EUT : PDA Phome
Power i 1 20Yac/BOHz
Hode | . FR 740601
Hode BT Ta _Ch7E. 24E0MHz
Flane : EI
Data Rate ;DRI o
(ver Limit Readfintenna Cable Preamp Ant  Table
Freq Level Limit Line Level Factor Loss Factor Pos Fos Remark
MHz dBu¥/m dE dBu¥/m dBuY dE/m dE dB cm deg
L 5922, 00 48.74 -25.26 T4.00 43.51 34.03 6.93 3573 mam -—- Peak
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Data:

13 File: Iv'Pretest200701Palm'07-1-225Part15C'BTBT Tx_Ch78.EMI

(I‘)lgze: 2007-01-30

Level {dBu¥/m})
a7

FCC CLASS-B

WWJPC [N ﬂuﬁqﬂ%

19
0 G000 6600. 7200. 7800. 8400. 2000
Trace: {Discrete) Frequency (MHz)
Site ¢ DICHDE-RY
Condi Lion HF-ANT-0B04 10 YERTTCAL
EUT PO4 Phone
Power 1E0Yac/B0Hz
Hodel FR 74160
Uode ET Tx _Ch7, 2460z
Plans El
Data Rate DHI o
ver Limit EReadinterna Cable Preamp Ant  Table
Freq Level Limit Line Level Factor Loss Factor Pos Pos Remark
MHz dBu¥/m dB dBu¥/m dBu¥ dB/m dB dB cm deg
L 8202, 00 57.30 -16.680 T4.00 45,80 39.43 8.02 35.96 100 0 Peak
Z @ B202.00 48,78 -T.2Z H4.00 35.28 39.43 8.0Z 35.06 100 23 Average
Data: 14 ~ File: Ix' Pretest:20070 1'Palm'07-1-225Part 15C'BT'BT Tx_Ch78.EMI ga};t)
o7 Level {dBu'/m} ate: 2007-04-19
FCC CLASS-B
FCC CLASS-B(AVG)
49
1
0 5000 9600. 10200. 10800. 11400. 12000
Trace: {Discrete) Frequency (MHz)
Site : DICHDA-RY
Condi Lion HF=ANT (G- 1 6)1-06081 8 YERTTCAL
ENT PDA Phone
Power 120¥ac/BIHz
Hodel FR 74160
Ynde ET Tx _Ch76, 2460z
FPlane El
Tata Rate THI A
dver Limit Readintenna Cable Preamp Ant  Table
Freq Level Limit Line Level Factor Loss Factor Pos Pos Remark
MHz dEu¥/m dE dBu¥/m dBu¥ dE/m dE dE Cm deg
L L1852.00 37.33 -36.67 T4.00 7T3.09 -9.82 [0.60 36.54 =EE -—— Peak
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Data: 15 F
Level (dBu'v/m)
97

ile: D Pretest200701'Palm'07-1-225Part 15CBT'BT Tx_Ch78.EMI

ggge: 2007-04-19

FCC CLASS-B

FCC CLASS-B (AVG)

49

T I e i i e i s

1

o 12000 12600. 13200. 13800. 14400. 15000
Trace: (Discrete) Frequency (MHz)
Site ¢ DICHDG-RY
Condi ELion o HF-ANTCR-162-06081 8 YERTTCAT
EUT 1 PDA Phome
Powsr [ VYA 0
Hodel . FR MIEDI
Yode ¢ BT Ta _Ch7E. 2460MHz
Flane : El
Tata Rate : DHI o
dver Limit Readintenna Cable Preamp Ant Table
Freq Level Limit Line Level Factor Loss Factor Pos Pos Remark
MHz dBu¥/m dE dBu¥/m dBu¥ dE/m db dk cm deg
L 14607.00 38.7Z -35.28 T4.00 69.23 -6.50 [1.64 35.63 — -—- Peak
Data: 16 ~ File: x'Pretest200701Palm07-1-225Part15C'BT'BT Tx_Ch78.EMI gg}
97 Level (dBuv/m) e: 2007-04-19
FCCCLASS-B
FCC CLASS-B (AVG)
49
i
g 15000 15600. 16200. 16800. 17400. 18000
Trace: (Discrete) Frequency (MHz)
Site ¢ DICHDG-RY
Condi Lion 1 HF-ANTCR-16Y-060818 YERTTCAT
EUT 1 PDA Phome
Power v LEYac/B0Hz
Hode! L OFR TAIEDI
Uode © BT Ty _Ch7E, 2460MHz
Plans : El
Data Rate : DHI o
{ver Limit  Readintenna Cable Preamp Ant  Table
Freq Level Limit Line Level Factor Loss Factor Pos Pos Remark
MHz dEu¥/m dB dBu¥/m dBu¥ dBE/m dB dB cm deg
L LBBET. 00 41.51 -32.49 T4.00 T0.99 -10.10 [L.89 31.27 e -—- Peak
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wonroninn. FCC/IC TEST REPORT Report No. :
Data: 1% ~ File: D:Pretest200701Palm07-1-225Part 15C BT Tx_Ch78.EMI (18)
417 Level (dBuvim) Date: 2007-01-29

FCCICLASS-B

59 FCC CLASS-B (AVG)
MMM&WMMWMMM
o 2483.5 2486.8 2490.1 24934 2496.7 2500
Trace: (Discrete) Frequency (Bz)
Site . GCHOGHY
Condition ; HE-ANT-6MI0 VERTICAL
EUT : FDA Phone
Py 2 130VacklHz
Tidodel : Zeppelin
Mede . BT Tz _Ch78;2420MHz=
Flane : El
Dhata Fate . DH1
Owar Limit Readfntenna Cable Preamp int Tahle
Freq Level Limit Line Level Factor Lass Factor Pas Pos Remark
WHz dBuV/m dB dBu¥/m dBu¥ dBim dB dB ch des
| @ 24833 63.13 -10.85 74.00 64,31 30.29 3.86 35.51 100 0 Peak
2@ 24835 46.68 -7.32 54.00 4%.04 30.29 3.86 35.51 100 274 hverage

Remark: There is no more obvious spurious emission except the listings above.
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5.10 Antenna Requirements

5.10.1 Standard Applicable
For intentional device, according to FCC 47 CFR Section 15.203, an intentional radiator shall be
designed to ensure that no other antenna except assembled by the responsible party shall be used with

the device.

And according to FCC 47 CFR Section 15.247 (b), if directional gain of transmitting antennas is greater

than 6dBi, the power shall be reduced by the same level in dB comparing to gain minus 6dBi.

5.10.2 Antenna Connected Construction
The antennas used in this product are PIFA antenna for WLAN and BT without antenna connector and it

is considered to meet antenna requirement of FCC.

5.10.3 Antenna Gain
The antenna gain of EUT is less than 6 dBi. Therefore, it is not necessany to reduce maximum peak

output powen limit.
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6 List of Measuring Equipments Used

. - Calibration
Instrument | Manufacturer [ Model No. Serial No. [ Characteristics Date Due Date Remark
; Conduction
EMC Receiver R&S ESCS 30 100359 9kHz — 2.75GHz | Mar. 01, 2007 | Mar. 01, 2008
(CO04-HY)
Conduction
LISN MessTec NNB-2/16Z 99079 9kHz — 30MHz | Mar. 31, 2007 | Mar. 31, 2008
(CO04-HY)
LISN Conduction
) EMCO 3810/2NM 9703-1839 9kHz — 30MHz | Mar. 22, 2007 | Mar. 22, 2008
(Support Unit) (CO04-HY)
Conduction
RF Cable-CON UTIFLEX 3102-26886-4 CB049 9kHz — 30MHz | Apr. 20, 2007 | Apr. 20, 2008
(CO04-HY)
Conduction
ISN SCHAFFNER ISN T400 21653 9kHz —30MHz | Mar. 27, 2007 | Mar. 27, 2008
(CO04-HY)
; Conduction
EMI Filter LINDGREN LRE-2030 2651 <450 Hz N/A N/A
(CO04-HY)
Isolation Erika Fiedler D-65396 Conduction
58 45MHz-2.15GHz N/A N/A
Transformer OHG Walluf (CO04-HY)
Spectrum . Radiation
Agilent E4408B MY44211030 | 9KHz-26.5GHz | Oct. 05, 2006 | Oct. 04, 2007
analyzer (03CHO06-HY)
EMI Test Radiation
. R&S ESCS30 100356 9KHz-2.75GHz | Jul. 13, 2006 | Jul. 12, 2007
Receiver (03CHO06-HY)
. Radiation
Bilog Antenna | SCHAFFNER CBL6112B 2885 30MHz -2GHz | Nov. 20, 2006 | Nov. 19, 2007
(03CH06-HY)
Double Ridge Radiation
Com-Power AH118 10094 1G~18G Dec. 26, 2006 | Dec. 25, 2007
Horn Antenna (03CHO06-HY)
SCHWARZBEC Radiation
SHF-EHF Horn BBHA 9170 9170-249 14G - 40G Nov. 20, 2006 | Nov. 19, 2008
K (03CHO06-HY)
- . Radiation
Pre Amplifier Agilent 8449B 3008A01917 1G - 26.5G Nov. 15, 2006 | Nov. 14, 2007
(03CHO06-HY)
- S Radiation
Pre Amplifier Mini Circuits ZKL-2 D092004-1 10~2500MHz | Nov. 15, 2006 | Nov. 14, 2007
(03CHO06-HY)
Radiation
Controller INN-CO C02000 N/A N/A N/A N/A
(03CHO06-HY)
Radiation
Turn Table INN-CO DS2000 420/650/00 | O ~ 360 degree N/A N/A
(03CHO06-HY)
114/8000604/ Radiation
Antenna Mast INN-CO MM3000 1m-4m N/A N/A
L (03CHO06-HY)
Universal Radio L
L . Radiation
Communication Agilent E5515C GB43460754 CDMA2000 Feb. 21, 2006 | Feb. 20, 2009
(03CHO06-HY)
Tester
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7 Uncertainty Evaluation
Uncertainty of Conducted Emission Measurement (150kHz ~ 30MHz)

Contribution x
Uncertainty of ™
- u(x,)
Probability
dB o
Distribution
Receiver reading 0.10 Normal(k=2) 0.05
Cable loss 0.10 Normal(k=2) 0.05
AMN insertion loss 2.50 Rectangular 0.63
Receiver Spec 1.50 Rectangular 0.43
Site imperfection 1.39 Rectangular 0.80
Mismatch +0.34/-0.35 U-shape 0.24
combined standard uncertainty Uc(y) 1.13
Measuring uncertainty for a level of confidence
2.26
of 95%  U=2Uc(y)
Uncertainty of Radiated Emission Measurement (30MHz ~ 1000MHz)
Contribution Uncertainty of %
Probability u(x)
dB
Distribution
Receiver reading 0.41 Normal(k=2) 0.21
Antenna factor calibration 0.83 Normal(k=2) 0.42
Cable loss calibration 0.25 Normal(k=2) 0.13
Pre Amplifier Gain calibration 0.27 Normal(k=2) 0.14
RCV/SPA specification 2.50 Rectangular 0.72
Antenna Factor Interpolation for Frequency 1.00 Rectangular 0.29
Site imperfection 1.43 Rectangular 0.83
Mismatch +0.39/-0.41 U-shaped 0.28
combined standard uncertainty Uc(y) 1.27
Measuring uncertainty for a level of confidence
2.54
of 95%  U=2Uc(y)
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Uncertainty of Radiated Emission Measurement

(1GHz ~ 40GHz)

Contribution Uncertainty of %
- u(x ) Ci | Ci*u(x)
Probability
dB . . .
Distribution
Receiver reading +0.10 Normal(k=1) 0.10 1 0.10
Antenna factor calibration +1.70 Normal(k=2) 0.85 1 0.85
Cable loss calibration +0.50 Normal(k=2) 0.25 1 0.25
Receiver Correction +2.00 Rectangular 1.15 1 1.15
Antenna Factor Directional +1.50 Rectangular 0.87 1 0.87
Site imperfection +2.80 Triangular 1.14 1 1.14
Mismatch
Receiver VSWR T'1= 0.197
+0.34/-0.35 U-shaped 0.244 1 0.244
Antenna VSWR I'2= 0.194
Uncertainty=20log(1-I'1*T"'2*T"3)
Combined standard uncertainty Uc(y) 2.36
Measuring uncertainty for a level of
4,72
confidence of 95%  U=2Ue(y)
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